

Dr. Patel's Surgery Medication List

- **TYLENOL EXTRA STRENGTH 500 MG**
 - TAKE 2 BY MOUTH EVERY 8 HOURS AROUND THE CLOCK
www.boneandjointsurgery.org

- **TRAMADOL 50 MG**
 - TAKE 1 BY MOUTH EVERY 6 HOURS AS NEEDED

- **OXYCODONE 5 MG**
 - TAKE 1 BY MOUTH EVERY 4 HOURS AS NEEDED

- **MELOXICAM 15 MG**
 - TAKE 1 BY MOUTH DAILY STARTING 3 DAYS PRIOR TO SURGERY
www.boneandjointsurgery.org

- **ASPIRIN 81 MG**
 - TAKE 1 BY MOUTH TWICE PER DAY X6 WEEKS

- **LYRICA 75 MG**
 - TAKE 1 BY MOUTH TWICE PER DAY X 7 DAYS

www.boneandjointsurgery.org

***Be sure to inform your surgeon about any: allergies, blood thinners, pain medications, bleeding/clotting disorders, history of blood clots.